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ARM SPOOL PIN, COVER, OIL CUP
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RIE-HNN—FAIhyvT

ARM SPOOL PIN, COVER, OIL CUP
[E%

No. %LEQAHRETS?’ oty TP PARTS NAME
i 1997 1 | XFh/ A — THREAD TAKE-UP LEVER COVER
2 15007 2 |EXFHA—kORL SCREW 9/64X40 L=10
3 1782 1 |(EIEH/ A — ARM SIDE COVER
4 8093 1 |RlEH/ A N—1EHRL THUMB SCREW 9/64X40
5 1436 1 |k ARM TOP COVER
6 10704 1 | EREE4L SCREW 3/16X28
7 10703 1 | BRIy v— WASHER
8 1435 1 |RILEE ARM SPOOL PIN BUSHING
9 1434 2 |RikE ARM SPOOL PIN
10 1437 2 (FA1ILhvF/4) OIL CUP (1/4)

1 10721 4 |EAHVF(1/4) BALL TYPE OIL CUP (1/4)

12 10959 2 |7—LTLE ARM RUBBER CAP
13 | 30046 1 |[7—RRIEHRAL SCREW M4X0.7 L=4
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L ;‘%’ '
- ARM SHﬁFT = _ :
No. NpapTs. Qﬁg R ; PARTS NAME
1 306 1 | k&g e - |ARM SHAFT (HORIZONTAL) - %fe :
2 6047 | 1 |F—U#LRL |SCREW 5/16X24 =
3 | 1448-A | 1 |F—V PULLEY :
4 1327 3 |F=YiHRl _ SCREW 5/16X24 L=13
5 1810 | 1 | EEEBEARIL (/4T ) ARM SHAFT (HORIZONTAL) BUSHING (BACK) WITH PIPE |-
6 6383 | 1 |EEMEASLIEOHRL SCREW 15/64X28
7 1824 | 1 |EB#&ARL/(T . |PIPE |
=8| 1325 2 |E8ASLTILE ‘[OIL FELT ] o
9 1328 1 F— ARM SHAFT.(HORIZONTAL) GEAR < i‘
10 | 1829 | 3 |KFv—ikdHtal SCREW 1/4X40Q L=10 otadie -
= 1330 1" R v—hed=(REH) ARM SHAFT (HQRIZONTAL) GEAR CASE WITH SCREW =7
12 1331 [ 1 | K¥FYv—h/i—1tHRL SCREW 9/32X20; L=24.5 e &
13 1454 1 [ R¥Yv—h/\—ihiz SCREW 1/4X28, L=5 :
1471 1775 | ¥ |ETFoOur FEED LIFTING ROCK SHAFT CONNECTING?
15 6029 | 2 [ETFOvF&iHial SCREW 3/16X28 o B
17 1507 t | ETAL FEED LIFTING ECCENTRIC™ %
~| 18| 6383 | 2 |EFHLLEDAL SCREW 15/64X28 “' ; |
19 1727 1 |3ZAayvkF(k) FEED ROCK SHAFT CONNECTI ROD (UPPER)
20 | 10723 1 |Zz)LHMBX OIL FELT STOPPER
1452 t|iZAayvk(E)ZzLk OIL FELT i§>
1726 1 [EYHL FEED ECCENTRIC
1725 1 [EYSRESHAL FEED ECCENTRIC ADJUSTING DISC
1353 1 (hLt& FEED ECCENTRIC ADJUSTING FLANGE
1354 1 [hLBtlA) SCREW 3/16X32 :
-1 1355 1 [hLBHlB) SCREW 3/16X32
| 1356 1 |miEh FEED ECCENTRIC FRICTION SPRING WASHER'*
6360 2 [EYHLEHRLFVE NUT
2L 11357 1 Phhtiy—R FEED ECCENTRIC ADJUSTING FLANGE COUPLING
| 1329 | 3 [HAx&IEHRL SCREW 1/4X40 L=10
1329 (2 [ALEBY—RIEHRLE SCREW 1/4X40 L=10 % ,
1322 1 | EERTARIL ARM SHAFT (HORIZONTAL) BUSHING (FRONT)=
1309 1 | EE#TA2ILIEDHRL SCREW 9/32X28 L=11
1787 [ =$-50) =] UPPER FEED ROCK SHAFT CONNECTING ROD
* | 35 1738 1 | EEVhL UPPER FEED ECCENTRIC
/] 36 1307 1 |8#HEs3525 NEEDLE BAR CRANK
—t 37 | 8023-B | 1 |[/vHEY PIN
8004 & | 1 |E&HRL(K) SCREW 9/32X28
1309 1 [EHRLUN) SCREW 9/32X28 L=11
6322 1 | A+EN(F , THREAD TAKE-UP LEVER LINK PIPE
6323 1 [ At+E 1Tl SCREW 3/16X32 L=14.5
1377 |1 |BYFAHLN— - FEED REGULATING LEVER
1379 1 Y l//i‘l—!ﬁ; {FEED REGULATING LEVER SPRING
1378 1 ;z%ﬂﬁn Li—EvRl HINGE SCREW 9/32X28
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FACE PLATE, THREAD TENSION
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EiR- /AT

Bhan

- FACE PLATE, THREAD TENSION
[

No. | "bARTS QTY. ma PARTS NAME
1 1724 1 |EiR FACE PLATE
2 1427 1 |EREHRLC SCREW 15/64X28 L=19.5
3 6029 2 |ERIEHRAL(TF) SCREW 3/16X28
4 1428C 1 |ERKRE-REYS#  |SLACK THREAD REGULATOR COMPLETE
5 1428 1 |ERKRE SLACK THREAD REGULATOR
6 | 1314-03 | 1 |HRBEYYLSY : SLACK THREAD REGULATOR THREAD EYELET BUSHING
7 | 1314-04 | 1 [HRBEYYTRDRL SCREW 3/32X56 L=6.5
8 6333 1 |ERKRBIEORLE (L) SCREW 9/64X40 L=6.5
9 8040 1 |ERKXAREHIEORC(T) SCREW 9/64X40 L=8
10 | 10683 (RE: ) FACE PLATE THREAD GUIDE (UPPER)
11 3052 1 |REHESOHRLE SCREW 9/64X40 L=4.5
12 1429 1 |@ERDRE FACE PLATE THREAD GUIDE .
13.4 1430 1 | EARAEE R FACE PLATE THREAD GUIDE (LOWER)
14 8040 1 |ER/NINREEHRLE SCREW 9/64X40 L=8
15 | 1423¢ 1 | XFFmE TENSION RETAINING DISK COMPLETE
16 3069 1 | RFFAFEGN) TENSION SCREW STUD (UPPER)
17 1423 2 |XR¥EFm TENSION RETAINING DISK
4 18 8078 1 @R SPIRAL SPRING (SMALL)
19 8079 2 |A—LykFvk THUMB NUT 1/4X40
20 1424 1 | ERE THREAD GUIDE (UPPER)
21 8040 1 | ER#iEHHRLE SCREW 9/64X40 L=8
22 1778 1 | TH THREAD GUIDE (LOWER)
23 2067 1 | TREESORL SCREW 11/64X40
24 1411 1 |RPEHIR TENSION RELEASING LEVER
25 1413 1 |RPIDIRATIS TENSION RELEASING LEVER SPRING
26 1412 1 |RPE2H|RE L HINGE SCREW 9/64X40 L=3.5
27 1421 1 |RDEIHEY PIN
28 6383 1 |RFEFELEDRL SCREW 15/64X28
29 | 1414C 1 | RFAFEE THREAD TAKE-UP SPRING REGULATOR COMPLETE
30 1414 1 | RFFE THREAD TAKE-UP SPRING REGULATOR
31 1417 1 |[#Bhdta THREAD TAKE-UP SPRING
32 1416 1 |[REYIER THREAD TAKE-UP SPRING LEVER
33 1418 1 |[[E4a s THREAD TAKE-UP SPRING ADJUSTING SLEEVE
34 1415 1 | RFFECKR) TENSION SCREW STUD (LOWER)
35 | 1419C 1 |FAFm(RA-5) 4 TENSION DISK COMPLETE
36 1419 1 |FAFmM(A) TENSION DISK (INNER)
—~ 37 1420 1 |FAFm4t) TENSION DISK (OUTER)
38 3071 1 |H—m- TENSION RELEASING DISK
39 1422 1 [iB&IER(KR) SPIRAL SPRING (LARGE)
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+ARM SHﬁcFT : A : "

N, %fﬁ: aTy. L3 ke PARTS NAME =
1 306 1 | L& # "~ |ARM SHAFT (HORIZONTAL) % e
2 | 6047 | 1 [F—ufAlsal |SCREW 5/16x24 - .
3 | 1448-A | 1 |F—Y PULLEY : =
4 1327 3 |F—UiksHil = SCREW 5/16X24 L=13
5 1810 1 1 [LEE&AZIL (1T ARM SHAFT (HORIZONTAL) BUSHING (BACK) WITH PIPE |
6 6383 | 1 |EBE#ASLIEHRAL SCREW 15/64X28
7 1324 1 | Ew#EASL 1T . |PIPE o

-8 | 1825 | 2 |EEAZLTILL +*[OIL FELT =
9 | 1328 | 1 A — - |ARM SHAFT.(HORIZONTAL) GEAR- - 5
10 1329 | 3 |K¥Fv—idHfal SCREW 1/4X40Q L=10 f&a <

=41 1330 1 | R¥EY—h/\—(Rtfh) ARM SHAFT (HQR[ZONTAL) GEAR CASE W[TH SCREW ‘ X

12 1331 1 | K¥Fv—h/\—ikHRL SCREW 9/32X20; L=24.5
13| 1454 1 | R¥Fv—h/—hig SCREW 1/4X28, L=5
14 1775 | 3 |ETFaYK FEED LIFTING ROCK SHAFT CONNECT(N
15 6029 .| 2 |ETFOvF#&EHRL SCREW 3/16X28
17 1507 1 [ETFhHL f FEED LIFTING ECCENTRIC™ %

Wi 6383 2 | EFHLIEDHRL : SCREW 15/64X28 *'
19 1727 1 |3EZavk(k) FEED ROCK SHAFT CONNECTII\TG ROD (UPPER)
20 | 10723 1 |Zz)LMBR : OIL FELT STOPPER -4
1452 b |EZBYF(E) 7Lk OIL FELT B
1726 1 [EYhL _ |FEED ECCENTRIC
1725 1 |EYEAESHL FEED ECCENTRIC ADJUSTING DISC e
1 (hLt#& FEED ECCENTRIC ADJUSTING FLANGE :
1 |hLERLA) SCREW 3/16X32 3
1 |[ALERAL(B) SCREW 3/16X32
1 |[EiER FEED ECCENTRIC FRICTION SPR[NG WASHER
2 |EYHLERLCFVE NUT ‘ #
1 |ALtEY—R FEED ECCENTRIC ADJUSTING FLANGE COUPLING
- 3 [hAX&IEHRL : SCREW.1/4X40 L=10
“2 |hALLEY—RiEHRL - |SCREW 1/4X40 L=10 %
1 | EERiARL ARM SHAFT (HORIZONTAL) BUSHING (FRONT)“
1 | E#FTARILEDHRL SCREW 9/32X28 L=11
1 [EEYayk UPPER FEED ROCK SHAFT CONNECTING ROD
1 | EfYhL UPPER FEED ECCENTRIC .
1 |#tEo3520 NEEDLE BAR CRANK
T 79 PIN
1 [EHRL(K) SCREW 9/32X28
1 EdHRLEUN) SCREW 9/32X28 L=11 :
T Bt NT ] THREAD TAKE-UP LEVER LINK PIPE
1 | AtES TR SCREW 3/16X32 L=14.5
1 |[BYBBL/SA— - ;  |FEED REGULATING LEVER
1 ‘ﬁUEJ‘]em/A—-f;E*; ~ JFEED REGULATING LEVER SPRING
1 [RYFASLAA—EvRL HINGE SCREW 9/32X28
B
‘:cu.-.c.-
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st

NEEDLE BAR
No. “pj’\“m;" ST R4 PARTS NAME
1 1314C 1 [XFUR)HE THREAD TAKE-UP LEVER COMPLETE
2 1314 1 |XE THREAD TAKE-UP LEVER
3 | 1314-03 | 1 [HREYILY THREAD TAKE-UP LEVER THREAD EYELET BUSHING
4 | 1314-04 | 1 (RBYYLTHRDOHL SCREW 3/32X56 L=6.5
5 1313 LA+ EYS Y THREAD TAKE-UP CRANK
6 1317 1 |&HEER NEEDLE BAR CONNECTING LINK
7 1318 1 |#HiERE NEEDLE BAR CONNECTING LINK STUD
8 8089 2 |fHEEEHORC SCREW 3/16X32 L=11
9 1319 1 |#HEREAE NEEDLE BAR CONNECTING LINK STUD SLIDE BLOCK
10 1453 1 |#HOSERE NEEDLE BAR CONNECTING LINK STUD SLIDE BLOCK GUIDE
11 8100 2 |ERFELEOHRL SCREW 9/64X40 L=6.5
12 1316 1 |ERL COUNTERCLOCKWISE SCREW
13 1315 1 |XEEY THREAD TAKE-UP LEVER LINK HINGE PIN
14 1786 1 | XEEVIEHRL SCREW 15/64X28 L=12
15 1438 1 | RFEE #S OIL WICK
16 2067 1 [ XTBE imigfal SCREW 11/64X40 L=6
17 2092 1 |idgF ‘ SPRING-TYPE PIN
18 1455 LI VAT Gw:: iy OIL WICK
19 1311 1 |#HEASIL(E) NEEDLE BAR BUSHING (UPPER)
20 1536 1 |8HEAIL(TF) NEEDLE BAR BUSHING (LOWER)
21 8097 2 | ARLIEDRL SCREW 15/64X28 L=5
22 1310 1 |&HE NEEDLE BAR
23 | Ni124 1 |#HDDx 1) #24 NEEDLE DDX1 #24
24 | 1320 1 [#t1E&H (RRLH) NEEDLE CLAMP WITH SCREW
25 8059 1 |gtiEdHial SCREW 15/64X28
26 1321 1 |#HiERE NEEDLE CLAMP THREAD GUIDE
27 3052 1 |#tEREEORL SCREW 9/64X40 L=4.5
28 1380 1 |&H1R THROAT PLATE
29 1381 2 |#tHiRIEDHHRL SCREW 3/16X28 L=7
30 1382 1 |AR(E) BED SLIDE (RIGHT)
31 1381 2 AR\ LEHRLE SCREW 3/16X28 L=7
32 1383 1 |ARE) BED SLIDE (LEFT)
33 1384 1 |AREER BED SLIDE SPRING
34 8031 2 |ARZEERIEDHRL SCREW 3/32X56 L=4
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ARM SHAFT (UPRIGHT), ROTATING HOOK SHAFT
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LB T8
ARM SHAFT (UPRIGHT), ROTATING HOOK SHAFT

HmES | 54

PARTS NAME

PARTS |QTY.
ILE

hFr—
INFY—1EHRL
IEARIL(E)
ILEARIL(TF)
MEAILIEDRL
IEEVY—(TF)
T#FYr—(F)ikdHRlL
TFT#¥Fv—h/\—HlHt)
TE#FY—h/N\—EHRl
TE X v —h/—ihig

T &

TEh¥Xv—
TEFr—ikHAl
TaEhAZ)L ()

TEEASIL (B1T)
TaEhAR)LIEHRL
TEHARILTILE
TH#HhS—

1333
1332
10828
1334
1335
1365
1336
10828
1337
1331
1454
1338
1336
10828
1340
1339
1327
17026
1342

.

T N (e N N G R =
OO RLNOODUDRDN OO IDU AN — 5

8097 TEHS—1EHRL
21 | 1343C MmEH
22
23 | 1343-8C REVH—X 48
24 | 1855-01 SNhorELE
25 | 1855-02 MEIEHRL
26 | 1343-03 NhvE
27 | 1855-04 NFEIEHRL
28 | 1343-05 RMEHRZ
29 | +343-66- RMNEMRZ (£ 135506
30 | 1855-07 AMNERZ IERIEHAL
31 | 1343-08 AME
32 | 1855-13 TR#FFIELHR
33 | 1855-15 THRFFILRIEHRLE
34 | 1855-14 TRAFIERAHRLC
35 1441 REY
36 1344 NES
37 6025 MNERIEHRL
38 1345 MERZLEE
39 1346 MNEWZLEIEOHRL
40 0058 MERILTELET Y v—
41 1349 NERZEERIEH
42 8064 MAEHZ T ERIERIEDRL
43 8009 MNERZEVIEDRL
44 1347 MERZ
45 1348 MNEWRZEY
46 1350 E At RIE4

1
1
3
1
1
2
1
3
1
1
1
1
1
3
1
1
2
2
1
2
1
1343-3C | 1 |55 E4H
1
1
3
1
3
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

ErfftRiEtaikhHial

=N
~

3052

ARM SHAFT (UPRIGHT)

ARM SHAFT (UPRIGHT) GEAR (UPPER)
SCREW 1/4X40 L=5

ARM SHAFT (UPRIGHT) BUSHING (UPPER)

" |ARM SHAFT (UPRIGHT) BUSHING (LOWER)

SCREW 15/64X28 L=16

ARM SHAFT (UPRIGHT) GEAR (LOWER)
SCREW 1/4X40 L=5

ROTATING HOOK SHAFT GEAR CASE WITH SCREW
SCREW 9/32X20, L=24.5

SCREW 1/4X28, L=5

ROTATING HOOK SHAFT

ROTATING HOOK SHAFT GEAR

SCREW 1/4X40 L=5

ROTATING HOOK SHAFT BUSHING (BACK)
ROTATING HOOK SHAFT BUSHING (FRONT)
SCREW 5/16X24 L=13

OIL FELT

ROTATING HOOK SHAFT COLLAR

SCREW 15/64X28 L=5

ROTATING HOOK AND BOBBIN CASE COMPLETE
ROTATING HOOK COMPLETE

BOBBIN CASE COMPLETE

ROTATING HOOK BASE

SCREW

ROTATING HOOK

SCREW

BOBBIN CASE HOLDER

BOBBIN CASE HOLDER SPRING

SCREW

BOBBIN CASE

BOBBIN CASE TENSION SPRING

SCREW

SCREW

BOBBIN

BOBBIN CASE POSITION BRACKET

SCREW 11/64X40 L=12

BOBBIN CASE RETAINER BRACKET
SCREW 5/16X28 L=19

WASHER

BOBBIN CASE RETAINER POSITION SPRING
SCREW 15/64X28 :
SCREW 15/64X28 L=7.5

BOBBIN CASE RETAINER

HINGE STUD

BOBBIN CASE RETAINER SPRING WITH PIN
SCREW 9/64X40 L=4.5
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FEED REVERSING MECHANISM
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B
FEED REVERSING MECHANISM

J

No. %gffm’!’ QTy. P PARTS NAME

1 1723 1 |ERAL—ILEE SLIDE RAIL BRACKET

2 35034 3 |ERAL—ILEELEDHRL SCREW M6X1 L=20

3 | 20105-A | 2 |BAL—LXZETILT SLIDE RAIL BEARING

4 | 8023-A | 2 |EAL—ILLTEB/VIEY PIN

5 2067 2 |ZERL—IUATYLT IEHHL  |SCREW 11/64X40 L=6

6 1730 2 |EAL—IL SLIDE RAIL

7 1729 1 |ZERL—ILIBZIR SLIDE RAIL MOUNTING PLATE

8 1728 1 |aZavk(kR)EY PIN

9 27170 1 |ZZAavk(bB)EvieHnl SCREW M5X0.8 L=6

10 | 29056 1 |BEAL—LBZLEHRL(R) SCREW M4X0.7 L=16

11 | 31092 4 |ERL—ILIBZIEHRL(E) |SCREW M4X0.7 L=12

12 1732 1 |AEEY PIN

13 | 34012 2 |AE FEED REVERSING SLIDE BLOCK

14 4094 2 |ERL—LAEANTRL SCREW M4X0.7 L=5

15 1769 1 |1\woysy FEED REVERSING CONNECTING LINK
16 1770 (B VACTI /D) 2= ¢ 1A HINGE SCREW 15/64X28

17 1768 1 |\ ERENERS FEED REVERSING LEVER SHAFT CRANK
18 1774 1 | oEREERERL SCREW 3/16X28 L=13

19 1771 1 |I\wsRFYT FEED REVERSING LEVER SPRING

20 1772 1 1Ny sRF) T4 FEED REVERSING LEVER SPRING HOOK
21 1733 1 |3Zayk(T) FEED ROCK SHAFT CONNECTING ROD (LOWER)
22 6029 1 |ZavkR (T &Rl SCREW 3/16X28

23 | 27170 1 |ZayR(F)AEEVIEHRL  |SCREW M5X0.8 L=6

24 1765 1 |1\ dbsi— FEED REVERSING LEVER

25 1766 1 |73yl — FEED REVERSING LEVER SHAFT

26 | 28043 1 |/\wsL3—1kHRLA) SCREW M6X1 L=10

=97 | 2790 1 |73vsL—1EHHRLB) SCREW M5X0.8 L=6

28 1767 1 |1\yoLA—R FEED REVERSING LEVER STOPPER
29 | 35034 2 |/\wHLN—BZ IEHRLE SCREW M6X1 L=20 =

30 | 10576 1 |LsS—Rbwsi—(A) SCREW 15/64X28 L=21

31 1773 1 |LIN—Rbky/3—(B) SCREW 15/64X28 L=30

32 | 50409 2 |LnN—Rbysi—Fvk NUT 15/64X28

=12- 7
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PRESSER BAR, FEED FOOT

106357

_13._.




BAE-BAR
PRESSER BAR, FEED FOOT

=]
No. %‘Xﬁ: —E% BB PARTS NAME
1 1402 1 [FZAERL PRESSURE REGULATING THUMB SCREW 5/8X28 UN
2 28055 1 (FxEERCFuE NUT 5/8X11UNC
3 1789 1 |8 TILT PRESSER BAR SPRING
4 1394 1 |z BEE PRESSER BAR GUIDE BRACKET
5 50003 2 |(BzxEiaERodRl SCREW 3/16X32 L=10.5
6 1395 1 IR RETRYIR PRESSER BAR GUIDE BRACKET GIB
7 | 8101-10 | 1 [T RUEFAEHRL SCREW 11/64X40 L=11
8 10652 1 |[TRYHRFAHRLFVE NUT 11/64X40
9 1397 1 |IBIEHREER PRESSER BAR GUIDE BRACKET SUPPORT
10 8060 2 |WABEEsERALOHL SCREW 9/64X40 L=8
11 1398 1 |BiEEYiEE PRESSER BAR LIFTING AND RELEASING BRACKET
12 1393 1 |BAeE PRESSER BAR
13 1403 1 |#BZRR PRESSER FOOT
16 8025 1. |IBZELHRL SCREW 11/64X40 L=12
17 1910 1 Iz EIFL/A— PRESSER FOOT LIFTING LEVER (HANDLE)
18 1911 1 |z LT PRESSER FOOT LIFTER
19 | 8020-02 | 1 [#WREFLIAN—/vIEY PIN
" 20 1399 1 |EfAHR FOOT LIFTER LIFTING LEVER LINK
21 1400 1 |gmraRESHRLE HINGE SCREW 3/16X32
22 2068 1 |B%k#E PIN
23| 6000 | 1 |B&ELEHHBL SCREW 15/64X28 L=1.5
24 1780 1 |5 FOOT LIFTER LIFTING LEVER
25 1432 1 |BlidH FOOT LIFTER LIFTING LEVER SPRING
26 | 8086-01 | 1 |BloHRL SCREW 5/16X24
27 8050 1 |BiERZHRl SCREW 9/64X40
28 | 6359-A | 1 |RUBHEF FOOT LIFTER LIFTING LEVER CONNECTING ROD JOINT
29 6384 1 |RYB#EFERRL SCREW 15/64X28 .
30 1781 1 |RYRE FOOT LIFTER LIFTING LEVER CONNEGTING ROD
31 6360 2 |RYBTFyt Y NUT
32 1387 1 |HEE BELL CRANK DRIVING SHAFT
33 1386 1 | EZxYovkrE4tl HINGE SCREW 5/16X24
34 11152 1 | EFEYOoyrERLTYE NUT 5/16X24
35 1389 1 |EEERS BELL CRANK DRIVING ARM
36 8097 1 |[EEESLEORL SCREW 15/64X28 L=5
37 | 8023-A | 1 |HEEhEEE/VIEY PIN
38 1390 1 | EBEYAT BELL CRANK CONNECTING L[NK
39 1392 2 | EBEYAHRIEDHRL SCREW 11/64X40 L=6.5
40 | 1391 1 |E2HEHE BELL CRANK
41 1392 1 [E2AEHLEHAL SCREW 11/64X40 L=6.5
42 1755 1 | EEYE UPPER FEED ROD
43 1392 1 | ERXYBLEDHRLE SCREW 11/64X40 L=6.5
44 1756 1 | EXEYBRZIR UPPER FEED ROD HOLDER PLATE
45 8100 3 |EZEUSBERIRESHRL SCREW 9/64X40 L=6.5
46 1408 1 EYR FEED FOOT
47 1450 | 1 pEYRESHHRLC SCREW 11/64X40 L=6.5
48 1753 1 EEEUYY UPPER FEED LEVER LINK
49 1754 2 Yol HINGE SCREW 1/4X32
50 | 10517 1 |UHBRCHyE NUT 1/4X32
51 1748 1 | ERYZXERS UPPER FEED FORKED CONNECTION
52 1749 1 | E#EYZXERC HINGE SCREW 9/32X28
53 8105 1 | EB#Y=REHRLFYb NUT 9/32X28
54 | 10776 1 |AEREVRUEFYb NUT 1/4X32
55 | 35082 1 | EZEYSAT T v— WASHER
56 1750 1 [EERYZXRAE UPPER FEED FORKED CONNECTION SLIDE BLOCK
57 1752 1 | bgVEsE (T PIPE
58 1751 1 |[AEBREVRL HINGE SCREW 7/32X32

_14_
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FEED MECHANISM




£ YR

FEED MECHANISM

=]
No. %g;“RgT;" Q@Wﬁ' R4 PARTS NAME
1 1743 1 | EEYE UPPER FEED ROCK SHAFT
2 1745 1 | EEVEAZIL () UPPER FEED ROCK SHAFT BUSHING (BACK)
3 11176 7] 3 |LEVEA2ILIEHRL SCREW 7/32X32 L=5.5
4 1742 1 | EBvEEL(E) UPPER FEED ROCK SHAFT CRANK (UPPER)
5 1365 1 | EEVE:ERE (L) foRl SCREW 15/64X28 L=16
6 1741 1 | E#EYESIIOvk FEED ROCK SHAFT CONNECTING ROD
7 13134 1 | EZVEIovRERL HINGE SCREW 6.75X24
8 10636 1 | E¥vEsIOyrERLTYE NUT 6.75X24
9 | 147468 1 | EEVEHS— UPPER FEED ROCK SHAFT COLLAR
10 | 100624 | 2 |EEYEHS—iEHHRL SCREW 11/64X40 L=5.5
11 1744 1 | EEYshA%)L (B UPPER FEED ROCK SHAFT BUSHING (FRONT)
12 1746 1 | EEVEARILE UPPER FEED ROCK SHAFT BRACKET
13 1346 2 |EEVEARLELEDHRL SCREW 5/16X28 L=19
14 | 8023-A | 2 |EEUEARILE/VIED PIN
15 1747 1 | E&EYERE UPPER FEED ROCK SHAFT CRANK
16 | 8023-A | 1 |LbEYUEE/vIEY PIN
17 1735 1 |EYE FEED ROCK SHAFT
18 1734 1 |EYEIS FEED ROCK SHAFT CRANK
19 1365 2 |EVEISoRHRL SCREW 15/64X28 L=16
20 1736 1 |ZavF(TEY PIN
21 1367 1 [EYEARIL () FEED ROCK SHAFT BUSHING (BACK)
22 | 10579 2 [FEVsARILIEDHHRL SCREW 15/64X28 L=20
23 1740 1 | EXYEERCT) UPPER FEED ROCK SHAFT CRANK (LOWER)
24 1365 1 | EEVERER(T) #Mntl SCREW 15/64X28 L=16
25 | 13134 1 | EEYinvrERl SCREW 6.75X24
26 | 10636 1 | EBYSIOovRERLT VY NUT 6.75X24
27 | 1366 1 |EYEAZIL(ED FEED ROCK SHAFT BUSHING (FRONT)_
28 1368 1 [EVERhEDHRLE SCREW 1/4X24 L=11 -
29 6026 2 |IMRoEvh SCREW & NUT (SMALL) 9/32X28
30 | 6026-01 | 2 |/hMRtal SCREW 9/32X28
31 | 6026-02 | 2 |/©MRoFvb NUT 9/32X28
32 1369 1 |FEYLE FEED BAR
334~ 1376 1 BV FEED DOG
34 8100 2 [EYELEHRL SCREW 9/64X40 L=6.5
35 | 10596 1 |FEYLETIE OIL FELT
36 8031 1 |FEYtEI7zLhEDRLE SCREW 3/32X56 L=4
37 1371 1 | ET#h FEED LIFTING ROCK SHAFT
38 6007 1 |ETE#AEME SLIDE BLOCK COMPLETE
39 1368 1 | TR EDHRL SCREW 1/4X24 L=11
40 1374 1 | ETF#EA%IL (8D FEED LIFTING ROCK SHAFT BUSHING (FRONT)
41 1327 2 | ET#A2LIESHRL SCREW 5/16X24 L=13
42 1511 1 | ETE#I3527 FEED LIFTING ROCK SHAFT CRANK
43 6029 2 |ETFE#o S oHHAL SCREW 3/16X28
44 1360 1 | ET&#E+HL HINGE SCREW 9/32X28
45 8105 1 |ETFT#@EARLTVH NUT 9/32X28
46 1375 1 | ET8A%IL(18) FEED LIFTING ROCK SHAFT BUSHING (BACK)
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ACCESSEORIES 1 .
No. %gj\“f.-f- aTy. & PARTS NAME
1 N1124 | 3 |&#H(DDx1) NEEDLE DDX1 #24
2 6050 1 |ER CLOTH EDGE GUIDE
3 7047 1 |BFRLEDHRL SCREW 9/64X40
4 1441 6 |RE> BOBBIN
5 19473 1 |+FFSA4N SCREW DRIVER (CROSS TYPE)
6 8121 1 |FSA80N) SCREW DRIVER (SMALL)
7 8120 1 |FS4/3(h) SCREW DRIVER (MIDDLE)
8 8118 1 [FS4/8(K) SCREW DRIVER (LARGE)
9 19457 1 |RALUF(25) HEXAGONAL WRENCH (2.5MM)
10 | 19458 1 |RALVFEA) HEXAGONAL WRENCH (3MM)
1 19459 1 |RELVF@) HEXAGONAL WRENCH (4MM)
12 | 19460 1 |RALUFG) HEXAGONAL WRENCH (5MM)
13 8123 1 ) OILER
14 | 8132-B | 1 |H&E ACCESSORY BAG
15 8124 1 |E=—ivh/R— VINYL COVER
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ACCESSORIES 2

PARTS NAME

ahanE =
No. | "pARTS |QTY. a8
1 1442 1 |iE% OIL PAN
2 6055 12 [LE&T NAIL
3 11885 g ey HINGE CONNECTION
4 11886 2 |evURdL HINGE RUBBER CUSHION
5 11887 4 |Z3—F—d4L CORNER RUBBER CUSHION
6 35254 1 |RIE KBV THREAD STAND COMPLETE
7 1440 1 |[RBEBEVH BOBBIN WINDER COMPLETE
8 13079 1 K& CHAIN
9 13098 1 [ RELEVE PEDAL COMPLETE
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OPTION
=]

No. gg;f'g?— Ty, BE PARTS NAME
1 1447C 1 | RILMGF—FEyhk BELT GUARD COMPLETE

2 | 1447-01 | 1 |[RILFH—FFIE BELT GUARD

3 | 144702 | 1 |RILMH—FEEH/N— BELT GUARD SIDE COVER

4 | 144703 | 1 [RILFH—FE{THR BELT GUARD STAY

5 6339 6 |RILEH—F#EH/\—1EHIL |SCREW 1/8X44 L=4

6 20276 3 | RLMI—FFFLE SCREW 3/16X30 L=7

7 16287 3 (RILbH—=FEREILETY¥y—  |WASHER

8 1458 1 @RI —F Rk AUXILIARY BELT GUARD COMPLETE
9 11830 1 |[fBERILFH—FIE®HHL SCREW 9/64X40

10 | 15081 2 |@EARILMT—FARRBL WOOD SCREW

11 16287 2 | —FRBLD v »—WASHER

12 1459 1 | RV —FHBIR BELT GUARD AUXILIARY PLATE

13 6339 4 (RJLMH—FHEBIRLE SCREW 1/8X44 L=4

14 1460 1 |24 H—H—F FINGER GUARD

15 11142 1 |4 H—H—FLLDviv— WASHER
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